



Dose-Optimization Program Drug List

Drugs listed in the Drug column are included in the dose optimization program and may be filled using the same drug in the dose specified in the Preferred Strength column, when appropriate.

Drug	Nonpreferred Strength	Nonpreferred Regimen	Preferred Strength	Preferred Regimen
Mental Health				
Cymbalta®	30 mg	2 per day	60 mg	1 per day
Effexor XR®	37.5 mg	2 per day	75 mg	1 per day
Effexor XR®	75 mg	2 per day	150 mg	1 per day
Lexapro®	5 mg	2 per day	10 mg	1 per day
Lexapro®	10 mg	2 per day	20 mg	1 per day
Luvox®	25 mg	2 per day	50 mg	1 per day
Luvox®	50 mg	2 per day	100 mg	1 per day
Paxil®	10 mg	2 per day	20 mg	1 per day
Paxil®CR	12.5 mg	2 per day	25mg	1 per day
Pexeva®	10 mg	2 per day	20 mg	1 per day
Pexeva®	20 mg	2 per day	40 mg	1 per day
Remeron®	15 mg	2 per day	30 mg	1 per day
Remeron®SolTab	15 mg	2 per day	30 mg	1 per day
Zoloft®	25 mg	2 per day	50 mg	1 per day
Zoloft®	50 mg	2 per day	100mg	1 per day
Cholesterol Lowering				
Altoprev®	10 mg	2 per day	20 mg	1 per day
Altoprev®	20 mg	2 per day	40 mg	1 per day
Crestor®	5 mg	2 per day	10 mg	1 per day
Crestor®	10 mg	2 per day	20 mg	1 per day
Crestor®	20 mg	2 per day	40 mg	1 per day
Lescol®	20 mg	2 per day	40 mg	1 per day
Lescol®	40 mg	2 per day	80 mg XL	1 per day
Lipitor®	10 mg	2 per day	20 mg	1 per day
Lipitor®	20 mg	2 per day	40 mg	1 per day
Lipitor®	40 mg	2 per day	80 mg	1 per day
Pravachol®	10 mg	2 per day	20 mg	1 per day
Pravachol®	20 mg	2 per day	40 mg	1 per day
Zocor®	5 mg	2 per day	10 mg	1 per day
Zocor®	10 mg	2 per day	20 mg	1 per day
Zocor®	40 mg	2 per day	80 mg	1 per day

continued

Note: In cases where both a brand-name drug and a generic equivalent are available, both will be targeted.



Nonprofit corporations and independent licensees of the Blue Cross and Blue Shield Association

continued

Drug	Nonpreferred Strength	Nonpreferred Regimen	Preferred Strength	Preferred Regimen
Cholesterol Lowering / High Blood Pressure				
Caduet®	2.5 - 10 mg	2 per day	5-20 mg	1 per day
Caduet®	2.5 - 20 mg	2 per day	5-40 mg	1 per day
Caduet®	2.5 - 40 mg	2 per day	5-80 mg	1 per day
Caduet®	5 - 10 mg	2 per day	10-20 mg	1 per day
Caduet®	5 - 20 mg	2 per day	10-40 mg	1 per day
Caduet®	5 - 40 mg	2 per day	10-80 mg	1 per day
High Blood Pressure				
Atacand®	4 mg	2 per day	8 mg	1 per day
Atacand®	8 mg	2 per day	16 mg	1 per day
Atacand®	16 mg	2 per day	32 mg	1 per day
Avapro®	75 mg	2 per day	150 mg	1 per day
Avapro®	150 mg	2 per day	300 mg	1 per day
Benicar®	20 mg	2 per day	40 mg	1 per day
Benicar HCT®	20/12.5 mg	2 per day	40/25 mg	1 per day
Cozaar®	25 mg	2 per day	50 mg	1 per day
Cozaar®	50 mg	2 per day	100 mg	1 per day
Hyzaar®	12.5/50 mg	2 per day	25/100 mg	1 per day
Micardis®	20 mg	2 per day	40 mg	1 per day
Micardis®	40 mg	2 per day	80 mg	1 per day
Micardis HCT®	40/12.5 mg	2 per day	80 / 25mg	1 per day
Acid Reflux / Ulcers				
Nexium®	20 mg	2 per day	40 mg	1 per day
Prevacid®	15 mg	2 per day	30 mg	1 per day
Prevacid®SoluTab	15 mg	2 per day	30 mg SoluTab	1 per day
Prilosec®	10 mg	2 per day	20 mg	1 per day
Protonix®	20 mg	2 per day	40 mg	1 per day

Note: In cases where both a brand-name drug and a generic equivalent are available, both will be targeted.